
ARID CARBON

Grease + Threadlocker

Grease

Threadlocker

Apply grease to the shaft, and locker to the threads

5

4

13

6
2

1

19

22

14
17

7

8

9

12

3

11

10

10 24

10

25

26

26
26

15

23

18

26

25

16

16

10

10

10
10

10

10

21

1
2
3
4
5
6
7
8
9

10
11
12
13

14
15
16
17
18
19
20
21
22
23
24
25
26

FRAME
HANGER SRAM UDH
CLAMP 30mm
SCREW, M5X25
REAR AXLE
CS RUBBER PROTECTOR
DT RUBBER PROTECTOR
DT-BOTTLECAGE REST
DT STORAGE BRACKET
SCREW, M5x8
SCREW, M3x8
FORK
AXLE FORK

CARBON COVER
PLASTIC DOOR HANDLE
SCREW, M3x5
SYSTEM AXLE
NUT FOR SYSTEM
SCREW, M2x7
PLASTIC BASE + RUBBER SEAL
SCREW, M3x8
SCREW HOLDER
SCREW HOLDER
SCREW, M4x10
PLUG FOR DUSTY TOP TUBE/FORK
M5 CLOSE PLUG

SRAM UDH
099.25034

112.90030
099.25019
099.25020
099.25021
099.25022

099.20068
099.23010
099.23008

099.25027
099.25028
SET 1
SET 1
SET 1
099.25030
099.20068
099.25032
099.25033

099.23045
099.23054

6Nm
12 Nm

1Nm

12 Nm

1Nm

1Nm

1Nm

1
1
1
1
1
1
1
1
1
6
1
1
1

1
1
5
1
1
1
1
5
1
1
2
6
5

ITEM No. QTY. PART NUMBER TORQUEDESCRIPTION ITEM No. QTY. PART NUMBER TORQUEDESCRIPTION

20



18

SPARE PARTS BIKE 2025 

099.25029 SET 1: CAGE COVER HINGE KIT SYSTEM AXLE (x1) / SYSTEM NUT (x1) / SCREW BOLT (x1)

PART NUMBER DESCRIPTION COMPONENTS

CAGE COVER HINGE KIT

SET 1


